/4




No. 5152 F, 2/4

Maw.ﬁOSQJQ:E{}'B;M'NQ@% SAW

C-356-11




RYOBI AMERICA CORF, 1/%4

REF {PART NO. DESCRIPTION QTY |REF |PART NO. DESCRIPTION QTY
f 9000512 |PHILLIPS PAN SCREW M3X12 «F | 2| 50 1830054 [SARETY COYER Fop3 1
3 1830053 [REAR COVER ) z% 1| 5l 9550500 [SPRING WASHER M3 75 | 4
3 9230506 |CLAMP SCREW M5X6 2 21 %2 pO00512 [PHILLIPS PAN SCREW M3X12.77 | 4
4 1800040 |MOTOR HOUSING () i 1{ 53 1940012 |FLANQE { 1
5 §570004¢ BRUSH HOLDER 2| 54 1940012 |FLANGE tg}é |
b 1540040 |CARBON BRUSH L 1900108 {RLAT WASHER v |
7 1870005 |BRUSH HOLDER CAP , 4| % 9551000 |SPRING WASHER M10  , L3 1
] 5000525 |PHILLIPS PAN SCREW M5X23 -~ 41 57 1130234 |HEX. HEAD SCREW ¢ 1
9 0550500 |SPRING WASHER M3 r 4| 58 LBBOOSS [SAFETY COVER 7 1
10 1230010 [CHAIN HOOK y T 1500106 |WASHER 1
h 1500008 {FIELD COIL 115V l 4] 1500107 |WASHER éf_[ 1
12 9550500 [SPRING WASHER M$ 2| 6l 1100054 |SPINDLE = 1
13 9000568 |PHILLIPS PAN SCREW MSX68 / 1 & 1130051 [TORSION SPRING "%7 t
14 1490007 |FAN GUIDE = AR 1920084 |LABEL LT i
5 826000 [BALL BBARING 4620022 /. k0% I 1370021 [RUBBER PLYQ L 1
16 1460005 |ARMATURE 115V 22420 1] %0 110005) [HINGE CORE AT | 1
17 9826202 [BALL BEARING 4620022 #5227 | 1| 81| 9220840 |HEX, SOCKET HEAD BOLT MBX40, 85 1
18 *1520025 |CORD Ass'Y 333 | 1] w 9550800 [SPRING WASHER Mt ) 2
19 2300400 |HEX NUT M4 ’ 2] 83 1150097 |HINGE CORE COVER /4 1
20 9300500 |HEXT NUT M5 ﬁ 2] 1130050 [TORSION SPRING , ]
21 1830039 |HANDLE - % ] 8s 1130236 |ADJUSTED BOLT - 1
22 1830039 {KANDLE , 1] 8 11309337 [NUT o3 |
23 §000830 |PHILLIPS PAN SCREW MSXI0 5 20 37 1130238 |SCREW J/6"X1/4" e 2
24 9000428 [PHILLIPE PAN SCREW M4X28 2| 38 1150094 |CHIP FROTRETOR i
28 1800039 |UPPER ARM { A 5221040 [HEX SOCKET HEAD BOLT MI0X40, 2052 |
26 1560016 |CORD HOLDER ’ 1] 90 9351000 |SPRING WASHER M10 ahl 12
27 1860017 |CORD cLAMP r5 L 1900130 |WASHER o] 2
28 1130235 [(+) SCREW e | » 1130095 [GUIDE PLATE {
29 1560015 [BUSHING 08 [ 1] 93 1120042 |PIN !
30 9000512 [PHILLIPS PAN SCREW MSX12 2% | || 94 1900101 [WASHER % L
31 1836040 [HANDLE =2 G 1130233 [SCREW STUD : Y
7 5300500 AR NUT M3 7 | 1] 6 1180056 |VISE PLATE 5 1
33 6550500 |SPRING WASHER MS / 4] 97 |0B003S |VISE ‘ |
M 9000520 |PHILLIPS PAN SCREW MaX20 &2 41 98 91908%% [HEX. HEAD BOLT MEX2S ]
35 9300500 [HEX NUT M5 1] 9| 9550800 |SPRING WASHER M8 ) 2
36 1350033 [8WITCH 1] 10D 9570800 |WASHER 8X17X1.6 A 2 2
37 9550400 |SPRING WASHER M4 . 21101 1250009 (CHAIN @ 1l
38 9000408 |PHILLIPS PAN SCREW M4X8 27 102 1130232 |SCREW ROD ,% H
38 9000525 |PHILLIPS PAN SCREW MIX15 o 1] 103 1120043 (PIN 3/20"X3/4" ¢ {
40 5000530 |PHILLIPS PAN SCREW M5X30 47| 1] 104 1100050 @IVOT ROD Y<
4l 183004 [HANDLE == | 1] w03 1100049 |HANDLE SHAFT Al
42 9326000 |BALL BEARING #6000ZZ )= Y {] 106 1900104 |WASHER 4 l
43 9522000 |RETAINING RING R-20 %’ L] 197 2000410 PHILLIPS PAN SCREW M4X10 . 1
44 1200020 |GEAR 2] 1] 108 1850025 [BASE l
43 9522500 |RETAINING RING R-25 ‘ 1] 109 137002 (RUBBER FOOT 3
45 9826305 |BALL BEARING #6303Z2Z L}% ] 110 1900101 {WASHER 3
47 1100033 (KEY 4X4X10 ‘ SR 9000825 |PHILLIPS PAN SCREW MBX23 3
48 1100052 |SPINDLE f L 12 9551000 {SPRING WASHER M0 2
40 1370022 |RUBBER WASHER r i Iy 113 12800C8 |VISE GUIDE |




Mar. 10, 20081
REF_IPART NO.__|DESCRIPTION OTY IREF [PART NO.  [DESCRIFTION QY
14 5551000 [SPRING WASHER M10 ||
s 5301000 |HEX NUT M0 =4
116 9570800 [WASHER 3X17X1.6 . 2
TH 1130239 [BOLT MAX30 , 2
IE 1130063 [IRON FOOT FF
119 1660101 |WASHER s |1
120 9000815 [PHILLIPS PAN SCREW MSXI3, @ | |
121 1920085 |L ABEL P
123 1520086 |LABEL ‘ m ol
123 1920087 {WARNING LABEL J 1
VL8 I L2
-7 STUNDARD ACCESSORIES !
ABRASIVE WHEEL
[locesT | Lack £ .
1L 0 lirre nc B,
] ' SEE CATALOG FOR ASSORTMENT
[sEavicE RoTES.
Lra‘ad Load
O 1 30 Qel—1ine
2 (O ’ Line
l |




